MODEL No. CT-750

Farts

S,’aafe

Model N —550 SUB ASSEMBLIES POS.[PART No| DESCRIPTION
ogel NO. POWER HEADS — COMPLETE 25 [ 220007 [ Coble Te —
Numatic, Beaminster, Dorset, DT8 3PR, England. X omm Long laptte ocrew
Tel: 0308 862062 Telex: 417150 Fax: 03089862766 231325/123/9311A PART No| DESCRIPTION (ITEMS 1 TO 49) 27 | 219015 | M4 Shakeproof Washer
534717 240V — Black 28 | 320092 | Green/Yellow Wire
534734 220V — Black 29 | 220131 | Cable Clamp
534741 115V — Black 30 | 320010 | Diode Assembly
31 | 320058 | Blue Wire
© @ @ 33 | 219090 | M4 "x Bmm Long Sems S
x 8mm Long Sems Screw
. \ 0, FLOATS — COMPLETE 34 | 220142 | Suppressor
0@ @ PART No| DESCRIPTION (ITEMS 100 TO 105) 35 | 220132 | Stress Relief
@ > 30 502029 Float 36 | 220232 | Mains Cable (U.K. Plug)
D) oa 220253 | Mains Cable (C.E.E. Plug)
@ 220059 | Mains Cable (No Plug)
@ 37 | 220037 | Thermal Overload
@ @ CONTAINERS — COMPLETE 38 | 202003 | Top Motor Gasket
@ 39 | 227056 | Solution Tube — 78mm Long
o G PART No DESCRIPTION (ITEMS 120 TO 131) 40 | 219327 | 80mm Long Compression Spring
: _ : 41 | 205060 | Motor — 240V
@ @ 500152 Container Stainless Steel 205061 | Motor — 220V
©® 205062 | Motor — 115V
42 | 301045 | Bottom Motor Housing
@ ® CHASSIS — COMPLETE 43 | 219369 | No8 x 1” Plastite Screw Stainless
44 | 202005 | Bottom Motor Gasket
®; PART No| DESCRIPTION (ITEMS 150 TO 159) 45 | 206010 | Fan Guard
@ @ 501242 Chassis 46 | 202042 | Float Sealing Gasket
47 | 219380 | Barbed Tube Fitting
1 7 48 | 303019 | Solution Tube — 500mm Long
14 8 49 | 502040 | Filter
() ' = D 100 | 202036 | Seal Extrusion
3 T = SPARE PARTS 1) s | Com o
~ 1B ' auze Filter
® i m 1 | 219107 | No6 x 5/8” Plastite Screw 104 | 225102 | Float Moulding
- Ly - 2 | 220238 | Switch Boot 105 | 206026 | Float Ball
@® ] 3 7 43 3 | 220286 | Switch — Black/Red 120 219101 | No 8 x 1/2" Plastite Screw
/ &) 4 | 206211 | Handle Cover 121 202027 | Flange Gasket
@ — @ 5 | 320057 | Brown Wire 122 206117 | Hose Connection Flange
® 6 | 320056 | Green/Yellow Wire 123 | 300088 | Container — Stainless Steel
5= 5! 7 | 219054 M5 x 20mm Long Machine Screw 124| 219050 | M5 x 16mm Long Machine Screw
= @) 8 | 219016 | M5 Shakeproof Washer 125( 219072 | M5 Steel Hex Full Nut
o 9 | 320007 | Handle Body 126 [ 225098 | Pail Handle
10 | 301049 | Cover — No Print 127 | 208025 | Spacer
b ® ®) 301049NUB| Cover — Numatic (Blue Print) 128 | 206022 | Toggle
@ 11 | 225153 | Air Separator 129 | 402106 | Container Bracket
1 12 | 219370 | No8 x 5/8" Plastite Screw Stainless 130| 225091 | Fluid Container Handle
® &) ; 13 | 226050 | P Clip 131| 225021 | Fluid Container
@ [ T—\ D 14 | 202012 | Gasket 150 [ 204060 [ 75mm Castor — Black
1% & 15 | 225018 | Top Motor Housing 151 | 402200 | Handle Tube
@ 16 | 216149 | Quick Release Connector 152 219064 | M6 x 35mm Long High Tensile Bolt
2 17 | 206112 | Quick Release Fixing Plate 153 | 219007 | M6 Form B Steel Washer
@ 18 | 219337 | M12 Lock Nut 154 ( 219080 | M6 Domenut
19 | 219299 | Blocking Nut 155 ( 206028 | Toggle
@ |:| 77 20 | 219326 | 50mm Long Compression Spring 156 | 302242 | Base Frame
21 | 227055 Solution Tube — 48mm Long 157 | 204050 | 10" Black Wheel
0 22 | 219304 | O Ring 158 | 20425V | Chrome Cap
> 23 | 216147 | Pump — 220/240V (50Hz) 159 20637V | 25.4mm Dia. Tube End Stop
@ ) 216142 | Pump — 115V (50Hz
24 | 320059 | Brown Wire
@
131
102
105
®
()
® ®




Numatic International Spare Parts
Model No: CT 750

234017
DRAWING: EXP448 ISS:A01
18/10/99

Numatic International Spare Parts
Model No: CT 750

POS: | PART NO: |DESCRIPTION: COMMENTS:
06117 [WET/DRY FLANGE
02027 |HOSE FLANGE GASKET
19105 |NO8.5/8" LG.POZI-PAN.SCREW.Z/PL.PLASTITE
25021 _|FLUID CONTAINER 750/752
25091 |CARRYING HANDLE
2510 LOAT MOULDING
2507 LOAT CAGE
06026 |[POLYPROP BALL
9 07073 |GUAZE FILTER
202036 [FLOAT MOULD EXTRUSION SEAL
220235 [FLOAT GROMMET
207030 [WHITE FILTER + MOULDING GASKET
209101 [FILTER GRID DOUBLE
045 [BOTTOM MOTOR HOUSING P/DRILL
049 [COVER MOULDING PUNCH
6 6010 |FAN GUARD
7 2005 |BOTTOM MOTOR GASKET
8 2003 |[TOP MOTOR GASKET
9 5 230V MOTOR
50, 120V MOTOR
2050 100V MOTOR
20 2250 TOP MOTOR HOUSING
2 225153 [AIR SEPARATOR SIMPLEX
0198 |SUPPRESSOR MOD 230V ONLY
0288 |30 DIA WHITE P CLIP
6211 _|HANDLE COVE
6211 |HANDLE COVER (120V] 120V CSA
25 0007 |HANDLE MOULD SUB ASSY 3 CORE
0272 [HANDLE MOULD SUB ASSY 3 CORE (120V] 120V CSA
26 0552 [RED ROCKER SWITCH
27 8 |SWITCH COVER
28 19107 |No6 X 5/8" LONG PLASTITE SCREW
29 20132 |STRESS RELIEF SLEEVE
30 20131 |CABLE CLAMP
31 20010 |DIODE ASSY.
M LONG PO7| PAN SCREW
WIRE
INK WIRE
WIRE
ERMOSTA!
9 OSTAT [120V CSA] 120V CSA
47 LALL BORE 220/240V__50HZ
42 ALL BORE 110V__50HZ
43 [PUMP SMALL BORE 220V 60HZ
44 ALL BORE 100V__60HZ
45 AALL BORE 100V__50HZ
46 [PUMP SMALL BORE 110V 60HZ
48 ALL BORE 210V__50HZ
39 04 [13.6 X 2.4 "O"RING
40 6112 |QUICK RELEASE FIX PLATE
4 ING NUT
4 ON TUBE [48mm LONG)
4 ON TUBE [78mm LONG
44 LG COMPRESSION SPRING
45 9326 |50MM LG COMPRESSION SPRING
46 6149 |QUICK RELEASE COUPLING
47 9337 |LOCKNU
49 2042 |FLOAT SEALING GASKET
50 26050 |WHITE "P" CLIP
51 320058 [BLUE LINK WIRE
52 320059 [BRO' LINK WIRE
53 0092 |GREEN/YELLOW LINK WIRE
54 093 |GREEN/YELLOW LINK WIRE
55 369 [NOB8.1" LG.POZI-PAN.SCREW.S/STEEL.PLASTITE
56 566 4.6MM LG.PO7I-PAN.SCREW.Z/PL.TAPTITE
57 045 X 16MM LONG PO7| PAN SEMS SCREW
58 076 STAYTIGHT NUT
59 471 4.12MM LG.POZI-PAN.SCREW.Z/PL.SEM
60 70 |No8 X 5/8" LONG PLASTITE SCREW
61 491 3.5MM LG.PO7I-PAN.SCREW.7/PL.TAPTITE
62 232 AAINS CABLE (U.K. PLUG)
253 LAINS CABLE (CEE. PLUG)
0059 LAINS CABLE (NO PLUG)
220222 LAINS CABLE [SWISS PLUG!
99039 LAINS CABLE (AUSTRALIAN PLUG)
20501 LAINS CABLE (USA/CSA. PLUG)
63 19090 4.8MM LG.PO7I-PAN.SCREW.Z/PL.SEM
64 20682 |SUPPRESSOR ASSY WITH 2.48 TERMINALS 115V ONLY

65 500679 [WV/CT 750 S/STEEL DRUM ASSY (SPARE PART)

66 02138 [750/1000 HDF CHASSIS ASSY $/S

67 402200 _|4/750 WIV/WV750 STATIC HD HANDLE

68 04028 [10" WHEEL 20MM BORE

69 04060 |3" CASTOR [GREY)

70 19504 |STARLOCK PUSH ON FASTENER
20637V_[25.4MM TUBE END STOP
028 [TOGGLE

505 [NYLON WASHER

064 6 X 35MM LONG HEX HEAD BOLT

007 6 FORM B WASHER

6 DOMENUT

=]
s
S

3135 |UP + LOW IN PIPE TO BMH CT750




	EXP-0123-1
	EXP-0448-1

